i

REPAIR PARTS MANUAL
12 H.P. RIDING MOWER

With 39" Mower Deck
MODEL 3560-0450

ONE YEAR LIMITED WARRANTY

For one (1) year from date of purchase by the first consumer for tesidential use {thirty (30) days com-
marcial use), NOMA Qutdaor Products Incorporated warrants tha it wili replace free of charge, includ-
ing labor, any ariginal part of any NOMA Ouidoor Products Incorperated product found to be defactive
by any authorized Service Deoaler or the factory, except the battary which is warranted for ninety (30)
days from date of purchase,

This warranty does not cover angina, transmission, transaxie or diffarential {these items are coverad by
thelr manufacturars own warranty). This warranty does not caver parts that have failed dus to normal
wear or parts that have failed subjact to misuse or abuse. Transpontation of the unit or part {o and from
an authorized Sarvice Dealer or tactory is the rasponsibility of the owner. e

A step by step explanation s to what procedure should be followed for this warranty is:

1. If a part becomes defective, contact the store whera the unit was purchased for the name and ad-
dress of the authorized Service Dealer nearast 4o you.

2. ¥ you cannot loeate an‘autharized Sarvica Dealar, write Sarvice Departmant of NOMA Outdoor
Products Incorporated for the name and address of tha autharized Service Desler in your area or
call the Service Departmant at 1-801-422-1690.

3. Return tha defective product, along with proof of purchase to such autharized Service Dealer for re-
placemant of any defective part whers covered by this watranty,

There is no other exprass warranty. Implied warranties, including those of merchantability and fitness

for a particular purpose are limited to one (1) yaar from date of purchase. Liability for incidental or con-

sequential damages are excluded.

Seme states da not allow limitations on how leng an implied warranty lasts, 5o the abova fimitation may

not apply to you. Some states do not allow the axclusion of incidema!‘or consequential damages, so the

abave exclusion may not apply to you. This warranty gives you specific legal rights, and you may hava
ather rights which vary from state to stata,

NOMA Outdeor Producis Incorporated Cailar 8600 Jackson, TN 38308-8000

L2

N

m\\m\m‘m\\\\\‘mmm

A T

UNIT PARTS AND SERVICE

This manuat contains instructions for safely, assembly and maintenance. Read this manual carafully ar_1d com-
pletely so that you will know proper assembly, use and care of your unit, Also fill in and mail the'regrstratxcn card
packed with the unit. For sarvice ather than covered in this manual, contact an authorized sarvice daalf.or. A na-
tionwide parts and setvice arganization has been astablished to provids locally availabla parts and sarvica. Alist
of authorized parts disttibutors has been included in this manual. Whan ord.enng repair parts, always give !he
following infermation: 1, The Part Mame; 2. The Part Number; 3. The Quantity des:red;x4. The Full (eight digit)
Made! Number of the unit. The model number will be found on a plata attached to the unit,

‘ Look for this symbol. It means - ATTENTION! BECOME ALERT! A HAZARD
TO OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Cutdoor Products Incarporated
Caller 8000
Paa No. 209329 Jackson, TN 38308-8000 2689

Printed in U,3.A.

Price §2.00



REPAIR PARTS

39" RIDING MOWER MODEL 3560-0450

o ® 25

ALL UNNUMBERED
[TEMS ARE INTERCHANGEABLE
WITH GPPOSITE SIDE

R,
e P:;’;o“gf“ [
64 38

14

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of serv-
ice/raplacement parts other than
original equipment parts may vaid
your wartanty.

Part No 309329



39" RIDING MOWER MODEL 3560-0450

Key Key "
No. | Part No. | Description No, | Part No. | Description
1 122207 | * Screw, Hx Md, 3/8-16 x 3 In. 51 54767 Heat Shiald, Mutiler
2 1500 Locknut, 1/2-13 Thd. 52 173063 Screw, Hx Hd, 5/16-18 x 3-1/2 In.
3 36625 | “E"Ring 53 Engine Part
4 52407 | Bearing, Front Spindla 54 305367 | Mufiler
5 307387 | Front Axla Assembly 55 46708 |  Gasket, Mufflar
& 1498 | Locknut, 3/8-18 Thd, 58 300635 | Belt Guide
7 120369 | © Nut, Hx, 3/8-24 Thd, g7 271190 | * Nut, Keps, 3/8-16 Thd.
8 120382 | * Lockwasher, Spiit, 3/8 In. 58 300440 Belt Guids
g 302925 Front Spindle Assambly, L. H. 59 138489 Star Washer
10 39472 | Tire Assembly, Front 60 57476 | Switch
i1 842 Flatwazhar, 3/4 In. 61 50947 Screw, Taptite, 3/8-17 x 1-1/4 |n.
12 40384 Huh Cap 82 58356 Belt Guide .
13 39979 Bearing, Front Wheels 63 180079 | * Sorew, Hx Hd, 5/16-18 x 1 In.
14 24167 ] Valve Stem 64 87204 Bod, Clutch
15 39829 {  Whes! w/Bearing, Front §5 45852 | Carriage Bolt, Rd Hd, 3/8-18x1-1/2 in.
16 21275 Ball Joint 68 300154 | Idler Arm
17 46892 { * Nut, Hx, 3/8-24 Thd. 67 303031 Pulley, Idier
18 58201 Steering Link 68 39659 Belt Ratainer
18 57158 Balf Joint 68 304248 Spacer
20 58246 Shouider Balt, Front Axta Pivot 70 58361 Puiley -
21 180128 | * Scraw, Hx Hd, 3/8-16 x 1-3/4 In. 71 56431 Washer, Pilot
22 304590 Tia Rod Assambly 72 120383 | * Lockwasher, Split, 7/16 In.
23 302926 Front Spindla Assembly, R, H. 74 228644 [ * Screw, Hx Hd, 716-20x 5 In,
24 2483 | Spring Washer 74 57791 Kay
25 301251 Steering Whael 75 57214 V-Belt
26 456378 | * Roll Pin, 174 x 2 in. 76 302745 Pullay
27 58243 Shatft, Steering 77 3021 Key, Woodrufi
28 58274 1 Pin, Dowel 78 22083 | Retaining Ring
25 58244 |  Pinion, Steering 79 300793 | Shoulder Bolt
30 301410 { Bushing, Flangad 80 $7203 { Brake Rod
31 22265 Washar, 1/2 In. g1 56359 Spring, Clutch
3z 58282 Seactor Gesr 82 271184 1 * Nut, Kaps, 5/16-18 Thd.
33 52408 Ecceantric 83 57217 Bracket, Brake Rod
34 180177 | * Screw, Hx Hd, 1/2-13x 1-1/2 In. 84 20507 Shouldar Bolt
35 304438 Knob, Gear Shit 85 42815 Flatwasher, 3/4 In.
36 120238 1 Jam Nut, 1/2-13 Thd, 86 35498 | Scrow, Taptite, 5/16-18 x 3/4 In,
37 57169 Shift Lever 87 120368 | * Lockwasher, Split, 5718 In.
28 137185 | “ Pin, Cotter, 1/8 x 1 in. 88 12632 Stabitizing Bracket
39 57480 Shift Bracket 89 $22017 | * Screw, Hx Hd, 5/16-18 x 1 In.
40 871587 Washer 20 120393 | * Flatwasher, 11/32 in.
41 56255 Screw, Hx Hd, 1/4-20 x 3/4 In. 81 | Transaxle {* Peerless 5 spead, Mudel 920-019
4z 1428 Loeknut, 5/16-18 Thd. 92 180083 § * Scraw, Hx Hd, 5/16-18 x 2-3/4 In.
43 218682 Washer, 3/4 in. 93 33628 Key, 3/16 x 3/16 x 2-3/4 In.
44 361398 Washer 94 57164 Tire, Rear
45 45602 Washer, 516 In, 95 57166 Wheel, Rear
48 126229 | © Screw, Hx Hd, 5/16-18 x 7/8 In. 96 302967 Speed Reducer
47 57220 Screw, Taptita 97 303278 Plastic Extrusion
48 124824 Jam Nut, 5716 In. a8 1248285 Nut, Jam 3/8-24
43 54873 Trough, Gil Drain 29 12529 Owner's Manual {Not Hlus.} (Eng.)
50 Engine | ~ See Engina Manual 100 309328 | Parts Manual
{*} Standard hardware hams - May Be Purchased Locally.
{~) Contact Engire Manufacturer's authorized sarvice
dealer (See Efgine Manual) for parts and warranty.
(") Contact Tecumseh/Peerass autharized service dealsr
for parts and warranty.

Part No, 305329




| REPAIR PARTS

39" RIDING MOWER MODEL 3560-0450

|

n

ALL UNNUMRERED
ITEMS ARE INTERACHANGEABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of service/
replacement parts other than original

equipment parts may veid your war-
ranty.

Part No 309329




39" RIDING MOWER MODEL 3560-0450

y

i

Part No. 308329

Kay Kay :
No. | Part No. | Description No. | Part No. | Description
1 . 304318 Seat 43 158943 Screw, Pan Hd, No. 10-24 % 5/8 |n.
2 995344 |* Screw, Taptita, 1/4-20 x 1/2 In, 44 300194 Boot, Ignition Switch
3 307024 Mounting Bracket, Seat 45 300174 Dash, Plastic Covar
4 20507 Shauider Bolt 48 120386 Flatwasher, 3/8 In.
5 57444 Wire, Tie 47 180022 |° Screw, Hex Hd, 5/16-18x 1 In.
6 56676 Shoulder Bolit 48 120228 |* Screw, Hex Hd, 5/16-18 x 5/8 In.
7 57478 Spring, Hood 49 307368 Bracket, Support
8 301542 Screw, Hex Hd, No. 10-24 x 1 In. 50 1498 Locknut, 5/16-18 Thd.
9 300302 | Screw, Taptita No. 10-24 x 1/2 In. 51 122007 1" Screw, Hex Hd, 5/16-18 x 3/4 In,
10 303037 | Hood, Lower 52 120638 |* Lockwasher, Spiit, 5/18 In,
11 301452 Decal, Heat Retlector 53 120383 |* Flatwasher, 11/32 In.
12 41482 | Press Clip 54 304830 Fender Assembly
13 120238 | Jam Nut, 1/2-13 Thd. 85 57547 Seat Switeh
14 304438 Knab 56 56907 | Cover, Spring
15 271166 | Locknut, No. 10-24 Thd. 57 57153 | Spring, Seat
1€ 307035 Hood 58 160505 Screw, Pan Hd 1/4-20 x 3/8 in.
17 301540 | Reflactor, Headlight, R. H, 59 1341 Clamp, Seat Spring
18 302333 Lens, Headlight 60 57395 Decal, Caution
19 57796 Scrav, Plastite, No, 6 x 1/2 in. &1 58277 | Switch
20 301541 Reflector, Headlight, L.H. 62 307374 | Consols -
21 120392 Flatwasher, 1/4 In. 63 20864 Retaining Ring
22 300303 | Screw, Plastite, 1/4-20 x 3/4 In. 84 55511 Ground Wire
23 301425 \ Support, Hood o €5 57196 Hod, Brake-Cluich
24 9129 | Bracket, Retalning 86 12379 Foot Pad, R.H.
25 1288 | Retainer, Cable 67 §7847 | Spring, Return
26 39298 Pulley 88 2968 | Spacer
27 57322 Shouldsr Bolt 69 48160 Pad Brake Padal
28 1602 Locknut, 1/4-20 Thd. 70 a7e2 Cluteh Handle Aszembly
29 9187 | Brace, Dash & Fuel Tank 71 300308 | Brake Pedal Assembly
40 9744 Bracket, Fuel Tank 72 307388 Main Frame
31 300304 | Cap, Fuel Tank 73 305804 | Foam, Hood Top (2)
32 44811 Seraw, Taptite, 1/4-20 x 3/4 In. 74 305602 | Foam, Mood R.H.
33 303043 | Fuel Tank 75 306603 [ Foam, Hood L. H.
34 41008 Clamp, Fuel Lina 78 Q784 Bracket, Griile, B, H.
35 47452 Tubing, Fua! Line 77 a9785% Brackat, Grille, 1, H.
38 9208 Brace, Dash 78 56030 Scrow, Hex Hd, 5/16-18 x 3/4 In.
37 8132 Dash, Metal 78 12377 Foot Pad, L. H.
38 302049 Decal, Dagh, L. H, 80 563681 Bracket, Axle Suppart
39 303159 Throttle Control 81 55273 Nut, Hex, 5/16-18 Thd. ‘
40 1206822 Nut, Hex, No. 8-32 Thd. 82 138538 Lockwasher, Internal Tooth
41 300508 Knob, Thrattle Cantrol 83 §7258 Belt Guide
42 159585 Screw, Pan Hd, No. 8-32 x 3/8 In. 84 300445 Decal, Dash, R. H,. 4 X 15 In.
(*) Standard hargware ltems - May Be Purchased Locally.

7




| REPAIR PARTS
39" RIDING MOWER MODEL 3560-0450
6-.,57
3 \
4
%\/ P l - Pl
b - 14 1 - i

185

ALL UNNUMBERED ~ 20 Rat. torm 54
{TEMS ARE INTERCHANGEABLE 17 | Page 6
: WITH OPPOSITE SIDE t )

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, Usa
of sevice/replacement parts other than original equipment
paits may vold your wamranty,

R, tam 72 :
P:ga ém a7

Part No 308323




39" RIDING MOWER MODEL 3560-0450

Kay Key ]
No. | Part No. Dasgcription No. { Part No. Description
1 - 58329 1 Hand Grip, Height Adjust Laver 23 300302 | Screw, #10x 1/2 In.
2 58325 Knob, Height Adjust Laver 24 1502 Locknut, Hex, 1/4-20 Thd.
3 58326 | Spring, Haight Adjust Lever 25 307367 | Brace, Fender
4 303027 Actuator Rod, Height Adjust Lever 26 45602 Spacer Washer
5 9738 Lever, Height Adjust 27 53333 Bracket, Suppont, Haight Adjust Lever
& 301887 Decal, Haight Adjust 28 39298 Pullay
7 300335 Cover, Height Adjust Lever 29 9149 Bracket, Retainer
8 1468 Locknut, Hax, 5/16-18 Thd. 30 583135 Shoulder Bolt
9 44108 | Wids Flange Locknut, 5/16-18 Thd. 31 8260 | Hair Pin Cotter
10 300311 “E* Ring 32 9239 Clavis
11 138479 Lockwasher, Ext. Lock 33 120373 Nut, Square, 5/16-18 Thd.
12 9435 | Pointer, Height Adjust Lover 34 300317 | Pin, Clavis »
13 35287 | Screw, Hex Wa Hd, No. 8-32 « 3/4 In, 35 300841 Cable, Deck Lift
14 300310 Pin, Clavig 36 120613 |* Nut, Hex, 1/4-28 Thd,
15 300174 Shoulder Bolt 37 126211 |* Carriage Bolt, 5/16-18 x 5/8 In.
16 301551 Washar, Curved, 11/32 In, 38 301491 Cable Assy, Blada Engage/Disengage
17 439455 Screw, Pan Hd, 5/16-18 x 9/16 in, 39 35498 Scrow, Taptite, 5/16-18 x 3/4 In.
18 9186 | Link Assembly, Right Side 40 120396 [* Flatwasher, 17/32 in.
19 2W1239 FPawl Assembly 41 58247 Nut, Adjusting ‘
20 180077 (* Seraw, Hex Hd, 5/16-18 x 3/4 In. 42 8117 Bracket, Rear Hanger -
21 301238 Quadrant Assambly 43 918§ Rear Lift Assembly
22 180079 [* Screw, Hax Hd, 5116-18x 1 In. 44 120375 |* Nut, Mex, 1/4-20 Thd,
' 45 39522 | Clevis, Pin
456 120372 |* Nut, Square, 1/4-20 Thd.
47 121222 1* Cofter Pin, 3/32 x 3/4 In.
48 9405 | Rear Clevis, Lift Cabla
Y
//

'

{*) Standard hardwére ltems - May Be Purchased Locally.

Part No, 309329

9



"REPAIR PARTS

38" RIDING MOWER MODEL 3560-0450

ranty,

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Uss of service/raplacement parts other ITEMS ARE INTERCHANGEABRLE
WITH OPPOSITE SIDE

thanoriginal equipment pants may void yourwar-

g
65

18

10

Part No 303329




38" RIDING MOWER MODEL 3560-0450

Kay Key .
No. Part No. Dascription No. Part No. Dascription
1 300473 Spring 31 51449 Spacar
2 9401 Extension, Idler Arm 32 49582 | Bearing
3 180077 |* Screw, Hex Hd, 5/16-18 % 3/4 In. 33 £0818 Spacer Tube
4 300180 Shoulder Bolt 34 55547 Quilt
) 306873 Brake Pad 35 20616 Dust Shield
& 41801 Rivat, Brake Pad 36 56425 Saddle & Shaft Assembly
7 | 300491 | idlar Arm Assy {Incl, Nos. 5 & 6) a7 135624 | Rivet, Brake Pad
8 996416 1* Flatwasher, 3/8 In. 38 3003186 Rod, Brake Release
g 1499 Locknut, 3/8-168 Thd. 39 1802 Locknut, 1/4-20 Thd.
1¢ 300680 V-Belt 40 303247 Blade Bracket Assy {Incl. 5 & 37)
11 35410 Spring 41 120228 |* Screw, Hax Hd, 5/16-18 x 5/8 n.
12 271172 1" Nut, Keps, 1/4-20 Thd. 42 120834 |* Scrow, Hex Hd, 5/16-18 x 1/2 In.
13 1345 Retainer, Balt 43 300179 Bracket, ldler '
14 121954 |* Screw, Hex Hd, 1/4-20 x 2 In. 44 44108 Nut, Hex, Wide Flange, 5/16-18 Thd.
15 303030 Pulley, Idler 45 57318 Retainer, Belt
16 57325 Carriage Bolt, 3/8-16x 2 In. 48 87818 Discharga Chute
17 58306 Rod, Deck Hiteh 47 556767 | Spring, Discharge Chuta
18 53305 | Bracket, Dack Front 48 87317 | FRod Pivot
18 8260 | Hair Pin Cotter . 49 57380 Bracket, Pivot
20 1488 Locknu, 5/16-18 Thd. 650 E7314 Skid Bar .
21 58247 Nut, Adjusting 81 271184 |* Nut, Keps, 5/16-18 Thd.
22 122017 |* Scraw, Hex Hd, 516-18x 1 In. 52 126216 |* Carriage Bolt, 5/16-18 x 3/4 In.
23 58315 Lift Support Plate 53 58280 Bracket, Lift, R.H.
24 35214 Flatwashar, 21/84 in. 54 58251 Bracket, Lift, L H.
25 120393 |* Flatwasher, 11/32 in. 55 308487 Mower Deck
28 302833 Beit Guard, L.H, Pulley 56 300348 Screw, Taptite, 5/16-18 x 1 3/8 In,
27 56424 Quitl Assembly (incl. Nos, 28-36) 57 50634 Screw, Taptite, 5/16-18 x 7/8 In.
28 1282 | Locknut, Flange 58 300103 | Bracket, Wheel Mount
29 56365 | Flatwasher 59 57299 Blade
30 56390 | Pullay 60 2483 { Formed Washer
81 38573 Scraw, Hax Hd, 3/8-24 x 1 In,
' g2 52584 | Wheel, Dack
€3 23763 Whaol Axle
64 45171 Lacknut, Flanga
G5 120382 Split Lockwasher, 25/64 In,
66 1800675 Screw, 5/16-18 x 172 In.

(") Standard Hardware ltams - May Ba Purchasad tocally.

Past No. 300320

11




REPAIR PARTS

39" RIDING MOWER MODEL 3560-0450

WIRING DIAGRAM
This diagram is designed to be used as a wiring diagram.

We racommend that unless you are fully qualified to make
repalrs on the s{ectrical system o this unit, you take i to an
authorized servicer for such wark ar adjustments. if wiring
is incorrectly hookd up, engine elactrical system can ba
damaged.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/raplacemant parts other than ariginal aquip-
ment parts may void your warranty.

ALL UNNUMBERED

[TEMS ARE INTERCHANGEABLE
WITH CPPOSITE 5IDE

Key Kay
Ne. | Part No. | De=zcription No. | Part No. | Description
1 120864 Scrow, Hax Hd, 1/4-20 X 5/8 In. 18 300234 Switch, Haadlight
2 302257 | Battery 18 57769 | Bulb, Indicator
3 57552 Bracket, Battery Hold-Down 20 300085 Wire Harness Assy, indicator Light
4 120375 1 Nut, Hox, 1/4-20 Thd, 1 300220 | Switch, No Start
5 120380 | Lockwasher, Spiit 22 302031 Fuse
& 120302 |* Flatwasher, 9/32 In. 23 120368 |° Nut, Mex, 5/16-24 Thd.
7 300826 | Key, ignition Switch 24 138485 Lockwasher, External Lock
g 271172 |* Keps Nut, 1/4-20 Thd, 25 1502 Locknut, Hex, 1/4-20 Thd.
9 57551 Roed, Battery Hold-Down 26 1877458 |* Screw, Mex Hd, 1/4-20 x 3/4 In.
10 57258 Belt Guide 27 53718 Solenoid
11 138538 Lockwasher, Internal Tooth 28 57476 Switch, Clutch Interlock
12 1498 {* Locknut, Hex, 5/16-18 Thd. 29 303064 Harness, Headiight
13 88277 Switch, Interlock Systam 30 52572 Bulb, Headlight
14 55511 Ground Wira 31 41482 | "Retainer, Harness, Press-On
15 300331 | Wire Harness Assembly 32 54888 | Ratainer, Harness
}g gggfgg 2¥;fc$:;\girgf;‘|];niti on Switch (") Standard Hardware lten?s - May Be Purchased Locally.

Part No 309329




